28 MERCURY

Leadership through innovation

Pneumatic Cylinders

Mercury Pneumatics Pvt. Ltd.

C-105, Ansa Industrial Estate, Saki Vihar Rd, Andheri (E),
Mumbai - 400072. India. Phone: +91-22-40151020
E-mail: contactus@mercuryindia.net Website: www.mercuryindia.net




Easily detachable, positive locking, reed
switches for position sensing.

Extra long guided piston, with low friction
‘U seals and unbreakable rubber magnet

for reed switch actuation. Low weight, pressure

die cast aluminium
alloy end covers.

Fine control cushion screw with lock,
to prevent accidental removal.

~— |nternational standard 'T" siots
on all sides for reed switch.

Extruded aluminium alloy, accurately honed barrel.
The square section blends aesthetically with the end covers,

Complete Internationally compatible VDMA standard
maounting threads. All mountings can be attached without

Pistan rod centreless ground it o pyliin:

and hard chrome plated.
Specially compounded rod wiper seal.

BASIC DIMENSIONS

7 e
‘T' SLOTS FOR REED

SINGLE ENDED ""_H_‘1 I—‘—H—"'- |—‘— M SWITCH SENSORS
| ‘0’ AF SPANNER o peD
CUSHIONNING SCREW \ i i SLOT -k
{2Nos.) _[ 2e @c 7
LL LL T 17 KK THD'S % - A
Lk H

R — @ | NN
PR ol B R

JJ J = !
‘EE'(B.S.P. Ports —/ 1
2Nos.) | M GA [=V -=— |..._ ‘P sQ. _..|
| W= | ‘E’SQ.
ZB + STROKE L ‘G’ THD'S x ‘GA’ DEEP
L FOR MOUNTING (4Nos. EACH SIDE)
e
“T' SLOTS FOR REED
DOUBLE ENDED e e e SWITCH SENSORS
| N+ STROKE , | (8Nos. UPTO @100 ONLY)
—_ + —_— . -
CUSHIONNING SCREW FeAESRANER D'P.C.D.
SLOT
o {2Nos.)
KK THD'S 1] i l’ pe
LL LL KK THD'S
[ WL 1 _
{1 T = '
] I N W_ll_____LL_ [ B . -
E;P =] | tj
= Ly e | f
it il Rt "*'_\ ‘EE'(B.S.P. Ports 2Nes.) ~loal-v

— W —

=— A —={=— STROKE +W ZB + STROKE A—= ‘G' THD'S x ‘GA’ DEEP
FOR MOUNTING (4Nos. EACH SIDE)

N
“?":FL S"f;nor:} A |@B|@C|, gn. E BFSE.P. Fle|ea|H|a]|W KK Llw|m|N|o|v|w|zs
AM32 | 32 |22 |30|12| 46 | 47 | G1/8” |32.5| M6 | 16 |27.5| 14 | 4 |miox125| 6 | 7 | - | 66| 10| 16 | 26 | 120
AMA40 | 40 | 24 | 35| 16| 537 | 53 | G14” | 38 | M6 | 16 | 29 |14.5| 6 |M12x1.25 65| 85| - | 76 | 13 | 18 | 30 | 135
AMS0 | 50 | 32|40 | 20| 658 | 65 | G1M4" |46.5| M8 | 17 | 30 | 15| 7 |M16x15| 65 | 85| - | 75 | 17 | 25 | 37 | 143
AM63 | 63 |32 |45| 20| 80 | 75 | G3/8" |56.5| M8 | 17 | 31 |155| © |M16x15| 7 | 8 | 4 | 89 | 17 | 24 | 37 | 158
AMBO | B0 | 40 | 45 | 25 | 1018 | 95 | G3/8" | 72 |M10| 18 | 35 |17.5|11.5| M20x15| 9 |135| - | 93 | 22 | 30 | 46 | 174
AM100| 100 | 40 | 55 | 25 | 126 | 15| GAf2" | 89 |M10| 18 | 36 | 18 | 14 | M20x 15| 10 |145| 4 |102| 22 | 32 | 51 | 189
AT125 | 125 | 54 | 60 | 32 | 155.6 | 140 | GA/2" | 110 |M12 |20.5| 46 | 23 | 14 | M27x2 | 14 | 14 | 10 | 114 | 27 | 45 | 65 | 225

AT 160 160 72 | 65 | 40 198 | 180 | G3/4” | 140 |{M16| 23 | 50 | 25 | 14 M36 x 2 14 | 21 10 | 130 36 | 58 | 80 | 260

AT 200 200 T2 | 75 | 40 | 247 | 220 | G3/4” | 175 |M16| 23 | 50 | 25 - M36 x 2 - - 12 | 130 | 36 | 57 | 95 | 275

® STANDARD STROKES STOCKED FOR QUICK DELIVERY : 25, 50, 80, 100, 125, 160, 200, 250 mm.



Cylinder Mountings

CLEVIS FOOT

CcYL
BORE

71-003-01| @32 | 21 |18 | 31 | 38 | 51 | B8 | 32 |26 | 10 | 6.5| 10
71-003-02| @40 | 24 | 22 | 35 | 41 | 54 | 10 | 36 | 28 | 12 | 6.5 | 12
71-003-03| @50 | 33 |30 |45 | 50 |65 | 12|45 |32 (12| 9 | 13
71-003-04| 063 | 37 | 35 | 50 | 52 | 67 |12 | 50 | 40 [ 16| 9 | 15
71-003-05| @80 | 47 (40 | 60 | 66 | B6 | 14 | 63 | 50 | 16 | 11 | 15
71-003-06 | @100 55 (50 |70 | 76 |96 | 15| 71 |60 | 20 | 11 | 19
71-003-07 |@125| 70 | 60 | 90 | 94 |124 | 20 | 90 [ 70 | 25 | 14 | 25

88

90

PART No. A1 | A2 | A3 |B1 | B2 |C1|C2|CB |@CD @FB| MR

71-003-08 | @160 | 97 126 | 118|156 | 25 |115| 90 | 30 | 14 | 32
71-003-09 | @200 | 105 130|122 |162| 25 |135| 90 | 30 | 16 | 32

PIVOT FLANGE

CYL
PART No. | g oo C |CB|@CD| E | L |L1|MR]|UB|XD

71-032-01| @32 | 54 | 26 | 10 | 46 | 13 | 22 [10.5( 45 | 142
71-032-02| @40 | 62 | 28 | 12 | 52 | 16 | 25 | 13 | 52 | 160
71-032-03| @50 | 70 | 32 | 12 | 65 | 16 | 27 | 13 | 60 | 170
71-032-04| @63 | 82 | 40 |16 | 75 | 21 | 32 | 17 | 70 | 190
71-032-05| @80 (102| 50 | 16 | 95 | 22 | 36 | 18 | 90 | 210
71-032-06 (@100 (126 | 60 | 20 | 114 27 | 41 | 23 | 110 | 230

70

90

71-032-07 | @125 [ 150 25 |140| 30 | 50 | 26 | 130|275
71-032-08 | @160 | 192 30 |180| 35 | 55 | 31 170|315
71-032-09 | @200 (192 | 90 | 30 |220| 35 | 60 | 31 | 170|335

SINGLE EARRING

CYL
BORE

71-043-01 @32 47 1325|258 10 | 13 | 22| 9
71-043-02 240 53 | 38 [27.8| 12 | 16 | 25 | 12

PART No. A B |[CB|@CD L | L1 | MR

71-043-03 @250 65 |46.5|31.7| 12 | 17 | 27 | 12
71-043-04 263 75 | 565|397 16 | 22 | 32 | 15
71-043-05 280 95 | 72 |49.7| 16 | 22 | 36 | 15

71-043-06 | @100 |[115| 89 |59.7| 20 | 27 | 41 | 20
71-043-07 | @125 (139 | 110 |69.7| 25 |32.5(49.5| 29.5

ANGLE BRACKET

PART No. | YL |gaB| AH |AO| B1 B2| € | D |sA|TR|XA

7103101 @32 | 7 [ 32|11 | 55 [46 | 4 | 24 [142] 32 [144

71-031-02| @40 3|8 | 62 52| 4 |28][161] 36163

71-031-03| @50 | 9 | a5 [ 15 [77.5| 65| 5 [ 32 [170] 45 [175

71-031-04| @63 | 9 | 50 | 13 [87.5| 75| 5 | 32 [185] 50 [ 190

71-031-05| @80 | 12 | 63 | 14 [110.5 95 | & [ 41 [210] 63 [215

71-031-06 (@100 14 | 71 |16 | 128 |[114| 6 | 41 |220| 75 (230

7103107 | @125 16 | 90 | 16 | 160 [140] 8 | 45 [250] 90 | 270

71-031-08 | @160 | 18 | 115] 25 | 205 [180] 10 | 60 | 300] 115|320

71-031-09 | @200 22 |135| 25 | 245 |220| 15 | 70 | 320|135| 345

FLANGE -

CYL FRONT MOUNTING REAR MOUNTING

PART No. BORE [ E |[@FBl R |TF |UF | W | ZF | ZB :

71-033-01| @32 (10 | 50 | 7 | 32 | 64 | 80 | 16 | 130 |120
71-033-02| @40 ( 10 | 60 | 9 | 36 | 72 | 90 | 20 | 145 |135 <+
71-033-03| @50 | 12 |63.5| 9 | 45 | 90 [ 110 25 | 155 | 143
71-033-04| @63 (12 | 76 | 9 100 | 125| 25 | 170 | 158 |
71-033-05| @80 | 16 [101.6| 12 | 63 | 126 | 154| 30 | 190 | 174
71-033-06 | @100| 16 | 114 | 14 | 75 |150|175| 35 | 205 | 189
71-033-07 | @125( 25 | 140 | 16 | 90 | 180|220 | 45 | 245 | 225
71-033-08 | @160 ( 25 | 180 | 18 | 115|230 | 280 | 60 | 280 | 260
71-033-09 | @200 | 25 | 220 | 22 | 135|270|320| 70 | 300 | 275

..... %}E

ZF + 1

3




INTERMEDIATE TRUNNION WITH MOUNTING BRACKETBG]__

PnRTNo.a%g‘E AlB|clep|E|Flec/H|J| k| L |TL|™M|oTD|UW| XV
71-034-01| @32 | 86| 71|30 11| 7 |30| 7 [15(32|46| 18 |12| 50| 12| 65| 73
71-034-02| @40 |105| 87 32| 15| 9 36| o |18]36|55| 21 | 16| 63| 16| 75 [825
71-034-03| @50 |117| 09 | 34| 15| 9 |36| o |18(36|55| 21 |16] 75| 16| 95| a0
71-034-04| @63 | 136|116/ 41| 18| 11 |40| 11 | 20| 42| 65| 23 | 20| 90 | 20 [ 105|975
71-034-05| @80 | 156|136/ 44| 18| 11 | 40| 11 | 20] 42| 65| 23 | 20{ 110| 20 [ 130] 110
71-034-06| @100 | 189|164/ 48| 20| 13 | 50| 14| 25| 50| 75 |28.5| 25| 132| 25 [ 145| 120
71-034-07| @125 | 217|192| 42| 20| 13 | 50| 14 | 25| 50| 75 |28.5| 25| 160| 25 [144] 145
71-034-08| @160 | 280| 245| 50| 26 [17.5/ 60| 18 | 35| 60| 22| 39 | 32| 200| 32 [185] 170
71-034-08| @200 | 330|205 50| 26 [17.5/ 60| 18 | 35| 60| 92| 30 | 32| 250| 32 |227] 185
ROD CLEVIS
paRTNo.| CYL | A |B1|B2|cE|ock|cm|eD| E |ER| KK
: BORE
7100701 | @32 | 20| 20 | 26 | 40 | 10 | 10| 18 12 |[M10x1.25
7100702 | @40 | 24 |254| 31 | 48 | 12 | 12 | 20| 6 | 14 |m12x 125
71-007-03 | @50, @63 | 32 |31.7| 39 | 64 | 16 | 16 | 26 19 | M16 X 1.5
71-007-04 | @80, 2100 | 40 | 38 | 53 | 80 | 20 | 20 | 34 | 10 | 25 | M20X 1.5
71-007-05| @125 | 50 | 50 |68.5|100| 25 | 25 | 42 [13.5| 32 | mM27 X2
71-007-06 | @160, ©200| 56 | 74 |90.5| 144 | 35 | 35 | 60 | 18 | 44 | M36 X2
SWIVEL ROD EYE
cYL
PARTNo. | ot | A | CE[BCN|EL [EN|ER| KK |swi
7100801 | @32 | 21| 43 | 10 | 11| 14 | 13 |M10X1.25] 17
71-008-02 @40 24 | 50 | 12 | 12 | 16 | 15 |M12 X 1.25) 19
71-008-03 | @50, 963 | 33 | 64 | 16 | 15| 21 | 19 | M6 X 15| 22
71-008-04 | 80,2100 | 40 | 77 | 20 | 18 | 25 | 23 | M20x 1.5 | 32
ROD EYE
PART N CYL | A |B1 |ceEl|eck|cm|en| E |ER| kKK |sw
% |  BORE
7100001 | @32 | 18| - |40 10| 10|20 5|12 [mi0ox1.25] 17
7100902 | @40 | 19| - |48 |12 12| 24| 6 | 14 [m12x1.25] 19
7100903 | @50, 063 | 26| - |64 |16 16|32 | 8 | 19 | M16X 15| 24
71-009-04 | @80, 0100 | 34 | - |80 |20 20| 40| 10| 25 | m20x 1.5 30
7100005 ©125 | 42| — |110| 30| 30 | 54 [13.5) 32 [ m2rx2 |41
71-009-06 | @160, @200 | 62 |76 5Q.| 144 | 35 | 35 | 60 | 18 | 44 | ma6x2 | 55
SELF ALIGNING ROD COUPLING sw3 SW2 ~ SWA
SWT!—\
p— B%v&_E A | B |@D1|oD2| E |swilswz|swa| Kk [\m% M _[91_3)2/;-«
7101001 | @32 55 |20 |25 |12 | 5 |17 11 | 22 [miox1.25 N T 11 ancuar
Az 3" DEFLECTION
7101002 | @40 | 67524 |32 |16 | 6 | 19|13 | 20 |[mi12x1.25 5
7101003 | @50, 063 | 825 | 32 |40 |20 [ 8 |24 |17 | 36 [m16x 15 ]
71-010-04 | @80, @100 |100.5| 40 | 50 | 25 | 10 | 30 | 22 | 46 | M20 X 1.5 Fritane
B
71-010-05 | @125 | 132 | 48 | 70 | 32 |13.5) 41 | 27 | 60 | M27X2 X <
71-010-06 | @160, ©200| 183 | 72 | 93 | 45 | 18 | 55 | 41 | 85 | M36X2 '
REED SWITCH
PART No.| | TYPE : NORMALLY OPEN
INDICATION : LED
71-036 VOLTAGE : 10 TO 30V DC = ]
& MAX. VOLTAGE DROP : 2 V 2| | Al =
71-037 CONNECTION : 3 WIRE | |
PROTECTION : IP67 | 30.00 . 200.00£20 4
PART No.| | TYPE : NORMALLY OPEN l El—.
INDICATION : LED 4.70 [ il =
VOLTAGE : 5 TO 240V DCIAC 6.3 |~—
71-038 MAX. VOLTAGE DROP : 3 V 8.00 |=— S
2 E ENSING POINT
CONNECTION : 2 WIRE
PROTECTION : IP67




